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Table 3. Dimension of rings. '(mm)

Mark | Outer dia.|Inner dia. ‘ Width

A 100§ 80§ 30 -
B 70 50 30
c | 40 20 .30
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Table 4. Life of specimens.
: (A) (B) ©)
Specimen Specimen | Specimen | Specimen
1875 1553 280
1863 922 . 502
1942 |, 2733 . 527
1167 1600 497
5805 L1435 2812
. 1459 528 695
Life 2107 | - 1791 | 1652
4287 . 1887 476
5464 1784 3374
1364 5227
6482 .
1509 | ..
Mean 2002 | 1946 | 1202
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Table 1. Chemical composition of specimens. (%)

Heat No. |~ C | Si Mn P .S Ccr | Ni Cu
A 0°98 0°29 0°39 - O‘018 0+009 1+40 0°08 ’ 0°11
B 0°95 0°34 0°39 0+012 0°012 . 1+41 0°04 0-08
C . 0:95 0°35 044 - Qe0t1 0°010 146 004 0°10
D 096 0°24 042 - 0°012 0°009 1+46 007 012
E 0°96 0°26 - 0°37 0°016 0°012 1+46 012 013
F 1°00 0°28 041 Of016 0°010 149 0°08 O-°1t

" Table 2. TRolling and extruswn ratio of specimens and spec1men size of

compressive breaking test.

. . ) .| Material size |- Rolling and |- . Specimen size of compressive
Heat No. Hot}vg(c)glsiéng dia. or extrusion Spelglomen. . breaking test (mm)
. , p : 0.D/L.D. (mm) ratio : ~O.DXL.DxXheight (+0°05)

e 110 10 a 97°0X80*0X20°0
Rolling 80 20 - b 70°0X60°0.X 20°0
: : 65 30 C 60°0X53*5X20°0
A, B, C - : BN
T - 100°3/77°3 10 : d - 97‘O><80",G'><20‘O
- Extrusion 73°5/57°2 20 e . 700X 60°0X20°0
| . 63°5/51°4 30 £ ‘ 60°0X53°0X20°0
3 | Rolling | &5 48 g - 60"0X51°0X20°0
D, E, F - .
Rolling and 63+5/48°0 125 h 1 60°0X51°0X20°0
extrusion )
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Photo. 1. Microstructure. of the test specimen
- after spheroidizing annealing.
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Fig. 1. Relation between as-quenched hard--
ness and quenching temperature.
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Table 1. - Cliemical composition (%) and
grain size of the spring steels.
‘ . b ' 1Grain
-Steel ‘ .C> Si Mn» P S Cr size
Plain . C 0°56|0°35[0°82|0°013|0°013{0*18 6
Si-Mn "10°57{1°65{0°87|0°021|0°012./0°07 7
Mn-Cr-B |0°57{0°32]|0°84|0°017{0°009 |0*75| 6.
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